
_ STATE OF CAUFORNIA THE RESOURCES AGENCY 

. CAUFORNIA COASTAL COMMISSION 
45 FREMONT STREET, SUITE 2000 

~asco, CA 94105·2219 
,., AND IDD (415) 90+5200 

RECORD PACKET CO Tu 13d 

• 
APPLICANT: 

PROJECT 
LOCATION: 

PROJECT 
DESCRIPTION: 

FEDERAL 
AGENCY AND 
PERMIT: 

SUBSTANTIVE 
FILE 
DOCUMENTS: 

STAFF REPORT AND RECOMMENDATION 

ON CONSISTENCY CERTIFICATION 

Consistency Certification No. 
Staff: 
File Date: 
3 Months: 
6 Months: 
Commission Meeting: 

City of San Diego 

CC-010-02 
MPD-SF 

2/07/2002 
5/07/2002 
8/07/2002 

3/5/02 

Point Lorna Wastewater Treatment Plant, City of San Diego, and 
offshore waters (Exhibit 1) 

Reissuance of Secondary Treatment Waiver 

EPA (Environmental Protection Agency) Reissuance, under Section 
[...]
3. The Regional Board may require monitoring of bioaccumulation of toxicants in the 
discharge zone. Organisms and techniques for such monitoring shall be chosen by 
the Regional Board on the basis of demonstrated value in waste* discharge 
monitoring. 

H. Discharge Prohibitions 

1. Hazardous Substances 

a. The discharge of any radiological, chemical, or biological warfare agent or high­
level radioactive waste* into the ocean* is prohibited. 

2. Areas Designated for Special Water Quality Protection 

a. Waste* shall not be discharged to designated Areas* of Special Biological 
Significance except as provided in Chapter Ill E. Implementation Provisions For 
Areas of Special Biological Significance. 

3. Sludge 

a. Pipeline discharge of sludge to the ocean* is prohibited by federal law; the 
discharge of municipal and industrial waste* sludge directly to the ocean*, or into 

* See Appendix I for definition of terms. 

• 

• 

• 



STATE OF CALIFORNIA- THE RESOURCES AGENCY GRAY DAVIS, Governor 

CALIFORNIA COASTAL COMMISSION 
45 FREMONT STREET, SUITE 2000 

•

FRANCISCO, CA 94105-2219 

E AND TDD (415) 904-5200 

• 

• 

RECORD Tu 13 d 
Addendum 

Date: February 15, 2002 

To: Commissioners and Interested Persons 

From: Peter Douglas, Executive Director 
Mark Delaplaine, Federal Consistency Staff 

Subject: Consistency Certification CC-1 0-02, City of San Diego 
Secondary Treatment Waiver Renewal 

Attached are several background documents concerning the above-referenced Consistency 
Certification. The Regional Water Quality Control Board (RWQCB) documents are draft, as 
the matter is still pending before the Regional Board and is scheduled for a public hearing on 
March 13, 2002 (as noted in the staffs recommendation on the Consistency Certification). 
The EPA document, the text ofwhich is an exhibit in the staff recommendation, contains the 
graphs, charts and monitoring station maps accompanying EPA's analysis. 

Attachments 

1. California Regional Water Quality Control Board, San Diego Region: 

• Tentative Order No. R9-2002-0025 and draft NPDES Permit No. CA0107409 

• Fact Sheet and Public Notice 

• Draft Monitoring and Reporting Program 

2. EPA, Tentative Decision Document (including graphics) . 



• 

• 

• 



• 

• 

• 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
SAN DIEGO REGION 

AND 
U.S. ENVIRONMENTAL PROTECTION AGENCY 

REGION IX 

TENTATIVE ORDER NO. R9-2002-0025 
DRAFT NPDES PERMIT NO. CA0107409 
WASTE DISCHARGE REQUIREMENTS 

AND 
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

FOR THE 
CITY OF SAN DIEGO 

E. W. BLOM POINT LOMA 
METROPOLITAN WASTEWATER TREATMENT PLANT 

DISCHARGE TO THE PACIFIC OCEAN 
THROUGH THE POINT LOMA OCEAN OUTFALL 

SAN DIEGO COUNTY 

1 



Tentative Order No. R9-2002-0025 
February 11, 2002 

Table of Contents 

Findings 
A. Prohibitions 
B. Discharge Specifications 
C. Receiving Water Limitations 
D. Pretreatment Requirements 
E. Sludge Requirements 
F. Compliance Determination 
G. Standard Conditions 
H. Provisions Applicable to POTWs 
I. Order No. R9-2002-0025 Endnotes 
J. Attachment 1 (Ocean Plan Discharge Prohibitions) 
K. Attachment 2 (Basin Plan Discharge Prohibitions) 

Monitoring and Reporting Program No. R9-2002-0025 
A. General Monitoring and Reporting Provisions 
B. Influent Monitoring 
C. Tijuana Cross-Border Emergency Connection Monitoring 
D. Sludge Monitoring Requirements 
E. Effluent Monitoring 
F. . Receiving Environment Monitoring 

• 

• 

• 
2 



• 

• 

• 

Tentative Order No. R9-2002-0025 
February 11, 2002 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
SAN DIEGO REGION 

AND 
U.S. ENVIRONMENTAL PROTECTION AGENCY 

REGION IX 

TENTATIVE ORDER NO. R9-2002-0025 
DRAFT NPDES PERMIT NO. CA0107409 
WASTE DISCHARGE REQUIREMENTS 

AND 
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

PERMIT 
FOR THE 

CITY OF SAN DIEGO 
E. W. BLOM POINT LOMA 

METROPOLITAN WASTEWATER TREATMENT PLANT 

DISCHARGE TO THE PACIFIC OCEAN 
THROUGH THE POINT LOMA OCEAN OUTFALL 

SAN DIEGO COUNTY 

The California Regional Water Quality Control Board, San Diego Region (hereinafter Regional 
Board) and the U. S. Environmental Protection Agency, Region IX (hereinafter EPA), find that: 

1. On April 26, 1995, the City of San Diego (hereinafter City or discharger) submitted an 
application for a 301(h)-modified National Pollutant Discharge Elimination System 
(NPDES) permit for discharge from the E. W. Blom Point Lorna Metropolitan 
Wastewater Treatment Plant (PLMWTP), pursuant to sections 301(h) and (j)(5) of the 
Clean Water Act (CWA), 33 U.S.C. §§ 1311(h) and (j)(5). The PLMWTP is owned and 
operated by the City. On November 9, 1995, the Regional Board and EPA adopted Order 
No. 95-106, NPDES Permit No. CAOl 07409, for the PLMWTP discharge. Order No. 95-
106, as amended, established waste discharge requirements and monitoring and reporting 
requirements for the discharge of up to 240 million gallons per day (MGD) (average dry 
weather flow) of treated wastewater to the Pacific Ocean via the Point Lorna Ocean 
Outfall Extension (PLOO). 

2. On AprillO, 2001, the City submitted an application for renewal of its 1995 301(h)­
modified NPDES permit. The 2001 application is based on an improved discharge, as 
defined under 40 CFR 125.58(g), and requests the following effluent limitations for total 
suspended solids (TSS) and biochemical oxygen demand (5-day) (BOD5): 

3 



Tentative Order No. R9-2002-0025 
February 11,2002 

Effluent Mean Annual Mean Monthly Annual Mass Daily 
Parameter Percent Removal Percent Removal Emission Range 

Total Suspended n!a" !;:80% 
15,000 mt/yr"" 

nla 
Solids (TSS) 13,599 mt/yr""* 

Biochemical 
Oxygen Demand !;:58% n/a nla n/a 
(5-day) (BODs) 

pH n/a n/a nla 6-9 
units 

. 
Not applicable .. 
Effective years 1 through 4 ofNPDES permit ... 
Effective year 5 ofNPDES permit 

Units: > = greater than or equal to mt/yr = metric tons per year 

3. 

% =percent 

The EPA drafted a Tentative Decision Document (TDD) evaluating the discharge from 
the PLMWTP based on 1995-2000 effluent concentrations for TSS and BOD5 and the 
City's projected average annual end-of-permit flow of 195 MGD, as provided in the 2001 
application. The EPA Regional Administrator's (hereinafter Regional Administrator) 
tentative decision was issued on February 11, 2002, granting the City's 301(h) 
modification request for the following parameters: TSS and BODs. 

4. The Metropolitan Sewerage System (Metro System) is owned and operated by the City. 
The Metro System presently serves all or portions of the City and 15 other cities and 
water/sanitation districts (participating agencies). In addition, there is a cross-border 
emergency connection between the Metro System and the City of Tijuana, Mexico, which 
is currently not utilized. The service area encompasses approximately 450 square miles. 
The institutional arrangements between the City and the participating agencies are 
defined by a number of Regional Wastewater Disposal Agreements, Sewage Disposal 
Agreements, Sewage Transportation Agreements, and various amendments to these 
agreements. The 15 participating agencies are: 

Cities Water/Sanitation Districts 

City of Chula Vista Lakeside-Alpine Sanitation District 

City of Coronado Lemon Grove Sanitation District 

City of Del Mar East Otay Mesa Sewer Maintenance District 

City ofEl Cajon Otay Water District 

City oflmperial Beach Spring Valley Sanitation District 

4 

• 

• 

• 



-------------------------------------------------

• 

• 

• 

Tentative Order No. R9-2002-0025 
February 11, 2002 

Cities Water/Sanitation Districts 

City of La Mesa Padre Dam Municipal Water District 

City ofNational City Wintergardens Sewer Maintenance District 

City of Poway 

5. There have been a number of upgrades to the Metro System since 1995. These include: 
(1) the addition of two new sedimentation basins at the PLMWTP; (2) construction and 
start-up of the Metro Biosolids Center (MBC); (3) construction of the North City 
Wastewater Reclamation Plant (NCWRP); and (4) construction and start-up of the South 
Bay Water Reclamation Plant (SBWRP). Together, these facilities comprise the Metro 
System. 

6. The PLMWTP is located at 1902 Gatchell Road, on the western side and near the 
southern tip of Point Lorna in the City of San Diego. The facility site is located on the 
Fort Rosecrans military reservation and adjoins the Cabrillo National Monument. 
PLMWTP began operation in 1963. Currently, preliminary treatment consists of 
screening at Pump Station No.2 (course screens) and at the treatment plant (fine screens). 
The wastewater is then distributed to six aerated grit removal chambers. Ferric chloride 
is added prior to entering the grit chamber to enhance solids removal. Wastewater exiting 
the grit chamber is then treated with anionic polymers to aid coagulation of solids and 
distribution to 12 sedimentation tanks. Sludge generated by the advanced primary 
treatment process is digested anaerobically. The Fiesta Island sludge processing facility 
has been closed and digested sludge from PLMWTP is now pumped to the MBC for 
dewatering. The centrate from the dewatering process is returned to the sewer system 
upstream of Pump Station No.2 and treated advanced primary effluent is discharged 
through the PLOO. 

7. The City begah operation of the 30 MGD North City Water Reclamation Plant (NCWRP) 
during the 199 5 permit term. Wastewater treatment consists of preliminary screening, 
grit removal, primary treatment, secondary treatment with provision for nitrification and 
partial denitrification, tertiary filtration, and chlorination. Based on demand, a portion of 
treated water is released back into the sewer system and routed through Pump Station No. 
2 to the PLMWTP. Waste solids are pumped to the MBC where they are thickened, 
digested in anaerobic digesters, and dewatered. Centrate from the NCWRP is released 
back into the sewer system upstream of Pump Station No. 2. 

8. The South Bay Water Reclamation Plant (SBWRP) is a 15 MGD treatment facility which 
began operation in December 2001. Solids removed from the treatment process are 
released back into the sewer system upstream of Pump Station No.2 for treatment at the 
PLMWTP. Water for reclamation receives full tertiary treatment. Excess secondary 
treated effluent is discharged one mile offshore through the South Bay Ocean Outfall 
(SBOO), which is shared with the International Wastewater Treatment Plant (IWTP), a 

5 



Tentative Order No. R9-2002-0025 
February 11, 2002 

facility owned and operated by the International Boundary and Water Commission. 

9. The IWTP is a 25 MGD treatment facility that was constructed to handle wastewater 
from Mexico. While not considered part of the Metro System, the plant treats Mexican 
sewage that could otherwise cross the border untreated. 

10. The PLOO was extended in 1993, when 12,500 feet of 144 inch diameter concrete pipe 
were added to the existing pipe. The new diffuser legs are each 2,500 feet long. The 
extended PLOO now discharges PLMWTP effluent to the Pacific Ocean approximately 
4.5 miles offshore at a depth of 310 feet (coordinates 32 °39'55" North Latitude, 
117 o 19'25" West Longitude). Outfall hydraulic capacity is 432 MGD (peak wet weather 
flow). 

In the 1995 application, the City used a modified version of the RSB model, in Dilution 
Models for Effluent Discharges (EPA/600/R-94/086, 1994), to estimate critical initial 
dilutions for determining effluent quality requirements. These modeling results were 
verified by the EPA, as outlined in the TDD. The critical initial dilution for determining 
compliance with Water Quality Control Plan for Ocean Waters of California (Ocean 
Plan), Chapter II, Table B toxic materials limitations is 204: 1 (i.e., minimum month 
average initial dilution). This is roughly twice the critical initial dilution calculated for 
the original PLOO which terminated in State waters (i.e., 113). As explained in the TDD, 
critical initial dilutions for determining compliance with federal marine water quality 
criteria for the protection of aquatic life and human health are 204:1 and 328:1, 
respectively. 

1 L The State Water Resources Control Board (hereinafter State Board) adopted a revised 
California Ocean Plan on November 16, 2000, which was approved by EPA on 
December 3, 2001. The Ocean Plan identifies the following beneficial uses of State 
ocean waters to be protected: 

a. Industrial water supply 
b. Navigation 
c. Water contact recreation 
d. Non-contact water recreation 
e. Ocean commercial and sport fishing 
f. Preservation and enhancement of Areas of Special Biological Significance 

(ASBS) 
g. Preservation of rare and endangered species 
h. Marine habitat 
1. 

J· 
k. 
1. 
m. 

Marl culture 
Fish migration 
Fish spawning 
Shellfish harvesting 
Aesthetic enjoyment 

• 

6 

• 

••• 

• 



• 

• 

• 

Tentative Order No. R9-2002-0025 
February 11, 2002 

In order to protect these beneficial uses, the Ocean Plan establishes water quality 
objectives (for bacterial, physical, chemical, and biological characteristics, and for 
radioactivity), general requirements for management of waste discharged to the ocean, 
quality requirements for waste discharges (effluent quality requirements), discharge 
prohibitions, and general provisions. 

12. The Water Quality Control Plan, San Diego Basin (9) (Basin Plan) was adopted by the 
Regional Board on September 8, 1994 and approved by the State Board. Subsequent 
revisions to the Basin Plan have also been adopted by the Regional Board and approved 
by the State Board. 

13. The Basin Plan identifies the following beneficial uses of State ocean waters to be 
protected: 

a. 
b. 
c. 
d. 
e. 
f. 
g . 
h. 
I. 

J· 
k. 
1. 
m. 

Industrial service supply 
Navigation 
Water contact recreation 
Noncontact water recreation 
Commercial and sport fishing 
Preservation of biological habitats of special significance 
Rare, threatened, or endangered species 
Marine habitat 
Aquaculture 
Migration of aquatic organisms 
Spawning, reproduction, and/or early development 
Shellfish harvesting 
Wildlife habitat 

The Basin Plan relies primarily on the requirements of the Ocean Plan for protection of 
these beneficial uses; however, the Basin Plan establishes additional water quality 
objectives for dissolved oxygen and pH. 

14. Numeric effluent limitations for non-30 1 (h) pollutant parameters discharged through the 
PLOO are established based on Ocean Plan quality requirements for waste discharges. 

15. Order No. 95-106 contained mass emission benchmarks for effluent discharged through 
the PLOO. These benchmarks were established to address the uncertainty due to 
projected increases in toxic pollutant loadings from the PLMWTP to the marine 
environment during the five-year 301(h) modification, and to establish a framework for 
evaluating the need for an antidegradation analysis to determine compliance with 
anti degradation requirements at the time of permit reissuance. Based on a review of 
effluent data collected during the previous permit term, the benchmarks contained in 
Order No. 95-106 are retained in Order No. R9-2002-0025, with minor revisions . 

Mass emission benchmarks are not water quality-based effluent limitations and are not 

7 



Tentative Order No. R9-2002-0025 
February 11,2002 

enforceable, as such. Annual mass emission benchmarks were determined using 1990 
through April1995 n-day average monthly performance (95th percentile) of the 
PLMWTP and the City's projected end-of-permit flow of205 MGD (see 1995 
application). Due to increases in source water concentrations in the City's imported 
potable water supply, mass emission benchmarks for copper and selenium were 
determined using 1994 n-day average monthly performance (95th percentile) of the 
PLMWTP and the City's projected end-of-permit flow of205 MGD. The mass emission 
benchmark for cyanide has been corrected from the previous permit term. Average 
monthly performance was calculated as outlined in Technical Support Document for 